OPERATIONS MANUAL

REV A October 2002




OPERATOR SAFETY INSTRUCTIONS

WARNING

DANGER: Failure to read and observe all DANGER statements could result in severe bodily injury or
death. Read and observe all DANGER statements found in your Owner’s Manual and on your machine.

CAUTION: Failure to read and observe all CAUTION statements could result in damage to the machine or
to other property. Read and observe all CAUTION statements found in your Owner’s Manual and on your
machine.

WARNING: Failure to read and observe all WARNING statements could result in injury to you or to other
personnel; property damage could occur as well. Read and observe all WARNING statements found in your
Owner’s Manual and on your machine.

>R B PP

DANGER: Failure to read the Owner’s Manual prior to operating or attempting any service or maintenance
procedure to your Eagle Power Products machine could result in injury to you or to other personnel;
damage to the machine or to other property could occur as well. You must have training in the operation of
this machine before using it. If you or your operator(s) cannot read English, have this manual explained
fully before attempting to operate this machine.

DANGER: Operating a machine that is not completely or fully assembled could result in injury or property
damage. Do not operate this machine until it is completely assembled. Inspect the machine carefully before
operation. Use only as described in this manual. Use only Eagle Power Products recommended
attachments.

DANGER: Machines can cause an explosion when operated near flammable materials and vapors. Do not
use this machine with or near fuels, grain dust, solvents, thinners, or other flammable materials.

DANGER: Using a machine with a damaged power cord could result in an electrocution. Do not use the
machine if the power cord is damaged. Do not use the electrical cord to move the machine. Keep cord
away from heated surfaces. Do not unplug by pulling on the cord; grasp the plug, not the cord.

DANGER: Electrocution could occur if maintenance and repairs are performed on a unit that is not
properly disconnected from the power source. Disconnect the power supply before attempting any
maintenance or service.

WARNING: Operating a machine without observing all labels, decals, etc., could result in injury or damage.
Read all machine labels before attempting to operate the machine. Make sure all of the labels are attached
or fastened to the machine. Get replacement labels and decals from your Eagle Power Products distributor.

WARNING: Electrical components can “short-out” if exposed to water or moisture. Keep the electrical
components of the machine dry. Always store the machine in a dry area.

WARNING: Use of this machine to move other objects or to climb on could result in injury to the operator or
damage to the machine. Do not use this machine as a step or furniture. Do not allow to be used as a toy.
Close attention is necessary when used by or near children.

WARNING: Moving parts of this machine can cause injury and/or damage. Keep hands, feet, loose clothing,
hair, fingers, and all parts of the body away from openings and moving parts.

WARNING: Electrocution could occur if you handle the plug or appliance with wet hands. Do not handle
plug or appliance with wet hands.



A

WARNING: Damage could occur to machine if openings are blocked. Do not put any object into openings.
Do not usewith any opening blocked; keep free of dust, lint, hair, and anything that may reduce air flow.

WARNING: Injury could occur to the operator or the machine if used without the dust bag and/or filters. Do

no, the machine without the dust bag and/or filters in place.

WARNING: Injury to the operator and/or damage to the machine could occur when cleaning on stairs,

un xtra caution is used. Use extra caution when cleaning on stairs.

WARNING: To reduce the risk of electrical shock, always use a 3-wire electrical system connected to the

elﬁl ground. Whenever possible connect the machine to an outlet protected by a ground fault

interrupter (GFCI). See “Grounding Instructions.”

> B B

120 Volt Machine Instructions For Connection
To The Power Supply And The Electrical Grou

This machine must be connected to the electrical @
ground to protect the operator from electric shock.
The machine has an approved power cord with three PLATE
conductors and a plug with three terminals. Connect the SCREW
plug to a receptacle that has three holes and is connected N OUTLET
to the electrical ground. The green (or green and yellow) MUST BE

. . . . CONNECTED TO
conductor in the cord is the ground wire. Never connect thi THE ELECTRICAL

wire to any terminal other than the ground terminal. GROUND

GROUND PIN

This machine uses a 120 volt AC 60 cycle electrical circuit. Make
sure you have the correct frequency and voltage before connecting
the power cord to an outlet. The machine has a plug as shown in
Figure 1. If a receptacle connected to the electrical ground as shown
in Figure 1 is not available, have one installed by an electrical
contractor. Do not use an adapter.

WARNING: To reduce the risk of electric shock, protect the machine I]
from rain. Keep the machine in a dry area. O

WARNING: To reduce the risk of electric shock, always use a 3-wire
electrical system connected to the electrical ground. Whenever possible I]
connect the machine to an outlet protected by a ground fault |

interrupter (GFCI).

WARNING: Do not cut, remove or break the ground pin. If the outlet GFCI Outlet
does not fit the plug, consult your electrical contractor.

WARNING: Have worn, cut or damaged cords and plugs replaced by
an authorized service person.

IMPORTANT INSTRUCTIONS

Before use, the equipment must be correctly assembled with all its components.

Check that electrical outlet is correct for use with the plug on the machine.

Before connecting, check that the specified motor voltage corresponds to the main voltage available.
Never use the equipment near inflammable, explosive or toxic substances: sparks from the motor
could cause dangerous reactions.

Always unplug the machine from electrical outlet when leaving machine unattended or before
attempting any repair.

Service and repair should be done by qualified personnel only. Use only genuine Eagle Power
Products replacement parts.



JOB EXTRACTOR - HEAD ASSEMBLY

T a o 10

5

4

3

2

1

JOB EXTRACTOR - HEAD ASSEMBLY
POS. |PART # DESCRIPTION QTY.

1 S80756 ANTI-SPLASH SWITCH, GREEN 1
2 S80484 SWITCH, ON-OFF 1
3 S81006 SCREW, (PHILLIPS) M5 X 20 6
4 S81006 SCREW, (PHILLIPS) M5 X 20 2
5 S80140 TERMINAL BLOCK 1
6 S81026 SCREW, M2 X 30 4
7 S81068 LIFT HANDLE, JOB 1
8 S81183 ANTIFLAME COVER 500 1
9 S80138L STRAIN RELIEF, "L" 1
10 S81122 ELECTRIC CORD, 3 X 16 AWG 1
11 S81006 SCREW, (PHILLIPS) M5 X 20 2
12 S80139 CLAMP, CORD 1
13 S82267 COVER, HEAD, JOB 1
14 S83969 GASKET, MOTOR EXHAUST 1
15 S81006 SCREW, (PHILLIPS) M5 X 20 4
16 S81005 SCREW, M5 X 14 2
17 S82268 COVER PLATE, JOB 1
18 S83901 L GASKET W/O H H=5.5 1




JOB EXTRACTOR - HEAD ASSEMBLY

POS. |PART # DESCRIPTION QTY.
19 S81120S MOTOR, 1000W/120V 60HZ 1
20 S83901 L GASKET W/O H H=5.5 1
21 S83866 DISK, NOISE REDUCTION 1
22 S82636 LOWER BASE 1




JOB EXTRACTOR - MOTOR ASSEMBLY

23 i 21 19
-.- ‘
! 0
12 18
24
- Ll . 17
25 | L -

1 R]Ik"‘l‘: . ) l U

. .
i}“a 3 . s . 5 28 14 15 16
b ’::\T—b e 9

| i \ .

| | -

5

[
kY : |

JOB EXTRACTOR - MOTOR ASSEMBLY
POS. PART # DESCRIPTION QTY.

1 S83037 COMPLETE THERMOSTAT 1
2 S82743 HYDROLITIC HOSE 1
3 S82660 CLAMP 1
4 S82659 DOUBLE-WIRE CLAMP 1
5 S83036 FILTER HOUSING 1
6 S82689 FILTER, JOB 1
7 S82571 WASHER, D 32 X 13 X 3 2
8 S82603 PUMP, U SUPPORT 1
9 S81005 SCREW, M5 X 14 2
10 S80799 PUMP, 120V, 60HZ 1
11 S$82602 PUMP, U BRACKET 2
12 S81979 SCREW, M5 X 25 4
13 S81050 SCREW, M5 X 35 2
14 S83096 Y CONNECTOR 1
15 S81610 D-RING, 9 1
16 S836890TT 1/4" QUICK DISCONNECT, FEMALE 1




JOB EXTRACTOR - MOTOR ASSEMBLY

POS. PART # DESCRIPTION QTY.
17 S81502 GROMMET 1
18 S82604 FIXING BOLT 2
19 S80728 FITTING, 1/4" F 1
21 S83702 HOSE, 220 MM 1
22 S80792 FITTING, 1/8" 1
23 S83919 PRESSURE SWITCH 1
24 S81005 SCREW, M5 X 14 1
25 S81113 RETAINING CLIP 1
26 S86116 SLEEVE 1




JOB EXTRACTOR-BUCKET ASSEMBLY

7

8

JOB EXTRACTOR-BUCKET ASSEMBLY

POS [PART # |DESCRIPTION QTY.

1 |S82577 INOX HANDLE 1
2 |S82573 |WASHER, D6 2
3 |S82622 |SCREW, TC INOX 5
4 [S82596 [BUCKET COVER 1
5 [S82595 |BUCKET, LT =11, PARTIAL 1
6 |S82580 [FLOAT SHUT OFF 1
7 1S82622 |SCREW, TC INOX 1
8 |S82592 |FILTER, BUCKET 1




JOB EXTRACTOR - TANK ASSEMBLY

3 2 1 4 6 5 8 10

11

JOB EXTRACTOR - TANK ASSEMBLY

POS.|PART # DESCRIPTION QTY.

S82669 TANK

S81300 RIVET

S81847 CLAMP, TANK

S81050 SCREW, M5 X 35

S82846 GASKET

S82585 RETAINER, TANK ADAPTOR

S82608 SPRING, PUSH BUTTON

O IN[O|OA|R|WIN|=

S82593 DEFLECTOR, TANK

9 [S82594 PUSH BUTTON, 2 PIECE

10 |S82583 ADAPTOR, HOSE

(@)} ™=\ =5\ PS5 Ny S Ny U Ny DR N NG I\ ) [ N N

11 [S82572 CASTER WHEEL, SJOB

N
o

12 |S82680 SCREW, M4 X 15




JOB EXTRACTOR - WAND/TRIGGER ASSEMBLY

1 2

= ), .
S

JOB EXTRACTOR - WAND/TRIGGER ASSEMBLY

POS |PART # DESCRIPTION QTyY.
1 S86167 BUTTON 1
2 S86158A CURVED PLASTIC 1
3 S86188 CUFF 1
4 S861600TT TRIGGER 1
6 S86240IDRO WAND, STRAIGHT 1
7 S862611DRO WAND, CURVED 1
S86175 COMPLETE TRIGGER




JOB EXTRACTOR - WAND/HEAD ASSEMBLY

1

é,g;;“‘((tctcttt(l(((((((«c««««««c«m««m’
l\\l&\««‘«'g) L,
( S \\\“““‘é‘e
e <55 S
auu«««t«u‘“ «‘,",‘,“’,‘«M
£ FIDG,
I “?é\\\“
- SE
““\\\\\\ §
S
- % -
R200mBRmIL <
S
e N

@M

2 3

u«««««m«m«“"

X
12 11 10 9 8 7 6 S 4
JOB EXTRACTOR - WAND/HEAD ASSEMBLY
POS. PART# DESCRIPTION QTY.
1 [S82732 SPRAY TIP HOUSING 1
2 |S83171 PLASTIC SLEEVE 2
3 |S82747 HYDROLITIC HOSE 1
4 [S82711 FILTER 1
5 |S83060 GASKET 1
6 |S83071 NOZZLE 1
7 |S836640TT QUICK DISCONNECT, MALE 1
8 |S82713 CAP 1
9 |S82730 EXTRACTION HEAD 1
10 |S82731 PLATE 1
11 |S82727 SCREW 2
12 |S86252 SCREW 5
1-8 |S83572 COMPLETE SPRAY NOZZLE ASSEMBLY
9-12 |S82753 COMPLETE EXTRACTION HEAD
S82724 COMPLETE EXTRACTION WAND ASSEMBLY




JOB EXTRACTOR - HARD FLOOR TOOL

1
2
3
4
5
6
7
JOB EXTRACTOR - HARD FLOOR TOOL
POS |PART # DESCRIPTION QTY.
1 S82733 BODY, HARD FLOOR TOOL 1
2 |[S82734 STRIP 1
3 |S83460 BLADE, HARD FLOOR TOOL 1
4 [S82748 BRUSH / FLOOR TOOL 1
5 |S83047 REAR BRUSH, HARD FLOOR TOOL 1
6 |S83049 SCREW 4
7 |S82729 SUCTION STRIP, L=250 1
1-7 |S72707 COMPLETE LIQUID TOOL




JOB EXTRACTOR - HOSE

12 3 4 5 b 5 7 18
g
g
JOB EXTRACTOR - HOSE

POS. |PART # DESCRIPTION QTY.
1 [S73244 KIT COUPLING, MALE 1
2 [S83171 PLASTIC SLEEVE 2
3 |S70090 FLEXIBLE HOSE COUPLING 1
4 |S82546 TUBE, BLUE 1
5 |S82547 HOSE COUPLING 2
6 |S70613 FLEXIBLE HOSE, D 32" 1
7 |S70622 HOSE END 1
8 |S83245RIC |QUICK CONNECT, FEMALE 1

ALL [S72548 COMPLETE HOSE ASSEMBLY




JOB EXTRACTOR - UPHOLSTERY TOOL

1

G —
. -
¥ L 2 4 3 £
JOB EXTRACTOR - UPHOLSTERY TOOL
POS. [PART # DESCRIPTION QTY.
1 S80651 UPHOLSTERY TOOL 1
2 S83257 SCREW 4
3 ]S82713 RETAINER 1
4 ]1S82759 SPOTTER HAND TOOL 1
5 |S82711 FILTER 1
6 ]S82760 ADAPTOR, HAND TOOL VALVE 1
7 |S862560TT TRIGGER 1
ALL |S70752 COMPLETE UPHOLSTERY TOOL




JOB EXTRACTOR - OPTIONAL DRY KIT

JOB EXTRACTOR - OPTIONAL DRY KIT

POS.

PART #

DESCRIPTION

QTY.

S70124

POLYESTER FILTER

S70123

FILTER RING

S72655

FILTER STRETCHING BASKET

S7632B

DOUBLE USE BRUSH W. STRAIGHT COUPLING

S70617

FLAT LANCE D32

S70616

SMALL TOOL

N[O~ |WIN|=~

S70004

PVC BRUSH

[ Uy R N = Y S S Ny R N . N

ALL

S72772

COMPLETE DRY KIT




